
PACKAGE LEAFLET: INFORMATION FOR THE USER 

 

TIMOLOL VISION, 5 mg/ml, eye drops, solution 

Timolol (as timolol maleate) 

 

Read all of this leaflet carefully before you start using this medicine. 

- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you. Do not pass it on to others. It 

may harm them, even if their symptoms are the same as yours. 

- If any of the side effects gets serious, or if you notice any side effects not 

listed in this leaflet, please tell your doctor or pharmacist. 

 

In this leaflet: 

1. What Timolol Vision is and what it is used for 

2. Before you use Timolol Vision 

3. How to use Timolol Vision 

4. Possible side effects 

5. How to store Timolol Vision 

6. Further information 

 

1. WHAT TIMOLOL VISION IS AND WHAT IT IS USED FOR 

Timolol Vision is a sterile eye drops solution. It is indicated for the treatment of 

high pressure in the eye. High intraocular pressure may lead to a disease, called 

glaucoma. 

Normally, the eye contains intraocular liquid that feeds its internal structures. 

This liquid is constantly produced and drained out of the eye. If this circle is 

disturbed and a problem in draining is observed, the intraocular liquid will 

accumulate in the eye and increase the intraocular pressure. High intraocular 



pressure may affect the optic nerve, thus leading to reduction of vision and even 

to blindness. 

Timolol Vision belongs to a group of medicines, called beta-blockers. These 

medicines work by reducing the production of intraocular liquid, thus decreasing 

the pressure inside the eye. 

Timolol Vision is used for reducing intraocular pressure in the treatment of 

certain types of glaucoma (chronic, open-angle, glaucoma in the absence of eye 

lens, secondary) and/or ocular hypertension. It may be applied alone or in 

combination with other medicines for topical use, which reduce also the pressure 

inside the eye. 

 

2. BEFORE YOU USE TIMOLOL VISION 

Do not use Timolol Vision 

- if you are allergic (hypersensitive) to timolol or any of the other ingredients 

of the product. 

- if you have severe problems with breathing, such as asthma or chronic lung 

disease.  

- if you suffer from a heart disease – slowed heart rhythm, heart insufficiency 

(a disease, which may lead to easy fatigue, shortness of breath, swelling of 

the ankles, etc.), disturbance in heart rhythm or cardiogenic shock (a severe 

heart disease with very low blood pressure and disorders affecting the body 

as a whole). 

 

Take special care with the use of Timolol Vision 

Before you start using this medicine, please tell your doctor: 

- if you have a severe heart disease. Timolol Vision may worsen your 

condition; 

- if you have a lung disease. The product may induce shortness of breath or 

wheezing. 
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- if you suffer from diabetes. Timolol Vision may mask some of the 

symptoms. 

- if you have an overactive thyroid gland.  

- if you have myasthenia gravis (a disease, characterised by muscle weakness 

and fatigue because of a defect in neuromuscular transmission). 

- if you are going to have a surgical intervention, which requires a general 

anaesthesia. 

- if you have had allergic reactions to other medicines or substances, with 

development of rashes, swelling of the face, lips, tongue, throat, which have 

led to difficulty in breathing and swallowing. 

- if you know that you have problems with the blood supply to the brain. 

- if you have eye inflammation (infection), trauma or an impending eye 

surgery. 

- if you experience an allergic reaction during the treatment of Timolol 

Vision, accompanied by skin rash and eye irritation, redness and/or 

swelling of the eyelids, please, stop the use of the medicinal product and 

consult your doctor. 

 

Taking other medicines 

Please tell your doctor or pharmacist if you are taking or have recently taken any 

other medicines, including medicines obtained without a prescription. 

Timolol Vision may interact with other medicines that you receive, including 

other eye drops. It is important to inform your doctor if you take any of the 

following: 

- Calcium antagonists, such as nifedipine, verapamil or diltiazem (for the 

treatment of high blood pressure, heart problems, palpitations or Raynaud’s 

phenomenon (poor blood supply to the fingers and toes, resulting in 

numbness and blanching); 

- Digoxin (for the treatment of cardiac insufficiency or disturbances in the 

heart rate); 
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- Reserpine or other medicines with similar action (for the treatment of high 

blood pressure); 

- Adrenaline or epinephrine (in emergency conditions or severe allergic 

reactions) 

- Quinidine (for the treatment of disturbances in the heart rate); 

- Certain antidepressants (selective serotonin reuptake inhibitors); 

- Clonidine (for the treatment of high blood pressure); 

- Other beta-blockers, received orally or in the form of eye drops. They 

belong to the same group as Timolol Vision and accumulation of their 

effects may occur; 

- Carboanhydrase inhibitors, received orally (dehydratin – for reducing the 

water content) or in the form of eye drops (for reducing the intraocular 

pressure in glaucoma). An accumulation of the effects on intraocular 

pressure may occur. 

 

Taking Timolol Vision with food and drink 

There are no data of incompatibilities. 

 

Pregnancy and breast-feeding 

Ask your doctor or pharmacist for advice before taking any medicine. 

If you are pregnant or wish to get pregnant, tell your doctor. She/he will 

carefully evaluate the benefits and risks of using Timolol Vision. 

If you are breast-feeding, do not use Timolol Vision, since timolol may pass in 

the breast-milk and have unfavourable effect on your baby. 

 

Driving and using machines 

As with the use of any eye drops, transient blurring or other disturbances of 

vision may occur, which may affect the ability to drive and use machines. If 

upon eye drops instillation, transient blurred vision or dizziness occur, you 
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should wait until the effects subside, before you start operating machines or 

driving. 

 

Important information about some of the ingredients of Timolol 

Vision 

Timolol Vision contains a preservative (benzalkonium chloride), which may 

induce irritation of the eyes. If you wear contact lenses, it may precipitate on the 

lens surface or decolourise it. Therefore, prior to applying the product, the 

contact lenses should be removed and an interval of at least 15 minutes should 

be allowed before they are inserted again. 

 

3. HOW TO USE TIMOLOL VISION 

Always use Timolol Vision exactly as your doctor has told you. You should 

check with your doctor or pharmacist if you are not sure. 

Your doctor will determine the dosage and duration of treatment, suitable for 

you. 

The usual dose is one drop of Timolol Vision in the affected eye/eyes in the 

morning and in the evening. 

Your doctor should measure your intraocular pressure in about 4 weeks after the 

initiation of treatment with Timolol Vision, because it may take some time to 

achieve the desired therapeutic effect. 

In the event your intraocular pressure is maintained at the desired level, your 

doctor may prescribe to apply the product once a day only. 

Do not change the dose of the medicine and do not stop the treatment without 

consulting your attending physician. 

In some cases, your doctor may prescribe another medicine or eye drops, 

simultaneously with Timolol Vision, in order to achieve the required reduction 

of the intraocular pressure. 
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During simultaneous application with any other product for ocular use, the 

interval between the applications of the two products should be at least 10 

minutes. 

Keeping hygiene during the instillation of the drops is of importance. Avoid the 

contact between the tip of the vial and the eye or surrounding objects, since the 

tip may be contaminated, thus leading to development of eye infection with 

serious sequels for the eye, even to loss of vision. Always wash your hands 

before using the vial! 

If you think that your vial is contaminated, contact your doctor before continuing 

the application of this eye drops. 

 

Instructions for use 

1. Before you start using the vial, make sure that the protective strip between 

the cap and the vial is not broken, wash your hands and open the vial. 

2. Tilt your head slightly backwards and pull the lower eyelid downwards. 

Thus, a pouch is formed between the eyelid and the eye. The eye drop will fall 

just into this place (Fig.1). 

3. Hold the vial downwards. Put its tip close to the eye. Use a mirror, if 

helpful. 

4. Pay attention not to touch the tip of the vial to the eye, 

eyelid or adjacent surfaces. Press carefully the vial base to let fall 

a drop of Timolol Vision. Only a slight pressure on the vial 

bottom is needed. 

5. After you have instilled Timolol Vision, close the eyelid 

and by using your finger, press at the corner of your eye near your nose. This 

will prevent Timolol Vision from passing into the nose or running out. 

6. If it is necessary to apply the eye drops in both eyes, repeat all previously 

described steps for the other eye. 

7. Do not open a new vial unless you have completed the first one. 

If the eye drop fails to fall in the eye, try again. 
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If you use more Timolol Vision than you should 

Rinse out immediately with warm water. Do not instill any more drops until the 

time comes for your next regular dose.  

If you put too many drops in your eye or swallow any of the contents of the vial, 

you may experience dizziness, headache, difficulty in breathing, slowed heart 

rate, even arrest of the heart. Contact your attending physician immediately! 

 

If you forget to use Timolol Vision 

Apply Timolol Vision as soon as you remember, but if it is almost the time for 

your next dose, skip the forgotten one and continue according to your usual 

regimen.  

Do not apply a double dose to make up for a forgotten application! 

Do not instill more than one drop twice daily in the affected eye/eyes! 

 

If you stop using Timolol Vision 

Do not stop using the product without discussing it with your doctor, because 

the pressure in your eyes will not be under control, and this may lead to loss of 

vision. 

Discontinuing treatment with beta-blockers should be done gradually! 

If you have any further questions on the use of this medicine, ask your doctor or 

pharmacist. 

 

4. POSSIBLE SIDE EFFECTS 

Like all medicines, Timolol Vision can cause side effects, although not 

everybody gets them. 

Timolol Vision is normally well tolerated. As with other topically applied 

products for ocular use, a small amount of the medicine may pass into the body 

and cause undesired effects. 
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Eye disorders: sensation of burning and stinging, reddening and swelling of the 

eyelids, inflammation of the cornea, dry eye, decreased corneal sensitivity, 

disturbances in vision, double vision, drooping of the upper eyelid, detachment 

of the vascular coating of the eye after a surgical procedure for glaucoma. 

Ear and labyrinth disorders: ringing in the ears. 

Cardiac disorders: slowed heart rhythm, disturbed heart rhythm, low blood 

pressure, syncope (a short-term loss of consciousness), arrest of the heart 

activity, congestive heart failure (a heart disease, which may lead to easy 

fatigue, shortness of breath, swelling of the ankles, etc.), palpitaions, fluid 

retention in the body. 

Vascular disorders: brain insult, disturbed blood circulation in the brain, painful 

limping, due to poor blood supply to the limbs, Raynaud’s phenomenon (poor 

blood supply to the fingers and toes, resulting in numbness and blanching) 

Respiratory and thoracic disorders: difficulty breathing and wheezing, 

shortness of breath, cough. 

General disorders and administration site conditions: fatigue, headache, chest 

pain. 

Skin and subcutaneous tissue disorders: hair loss, a skin disease, called 

psoriasis, where the skin in the areas of elbows and knees is covered with scales; 

worsening of psoriasis. 

Immune system disorders: signs and symptoms of allergic reactions, including 

anaphylaxis (a severe allergic reaction, which causes difficulty breathing or 

dizziness), angio-oedema (a severe allergic reaction, which causes swelling of 

the face or throat), gerneralised and localised rashes, systemic lupus 

erythematosus (an immune system disorder, which causes joint pains, skin 

rashes and fever). 

Nervous system disorders: dizziness, worsening of symptoms of myasthenia 

gravis (a disease with muscle weakness and easy exhaustibility), sensation of 

tingling and tickling in the extremities. 

Psychiatric disorders: depression, sleeplessness, memory loss, nightmares. 
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Gastrointestinal disorders: nausea, dry mouth, indigestion, diarrhoea. 

Reproductive system and breast disorders: decreased libido, Peyronie’s disease 

(induration and deformation of the pennis, due to overgrowth of the connective 

tissue in it). 

Endocrine system disorders: increased or decreased blood sugar levels. 

Musculoskeletal and connective tissue disorders: arthralgia (joint pains). 

Blood and lymphatic system disorders: non-thrombocytopenic purpura (easy 

bruising and multiple haemorrhagic spots under the skin, without a decrease in 

the number of thrombocytes in the blood). 

Other than these side effects may also occur, even with serious sequels. Contact 

your doctor for more information on the side effects. 

If any of the side effects gets serious, or if you notice any side effects not listed 

in this leaflet, please tell your doctor or pharmacist. 

 

5. HOW TO STORE TIMOLOL VISION 

Keep out of the reach and sight of children. 

Do not use Timolol Vision after the expiry date which is stated on the vial after 

„EXP”. The expiry date refers to the last day of that month. 

This medicine does not require any special storage conditions. Store the vial in 

the original package. 

You may use Timolol Vision within 28 days after the initial opening of the vial, 

in order to avoid eventual infections. After then, you should start using a new 

vial. 

Medicines should not be disposed via wastewater or household waste. Ask your 

pharmacist how to dispose of medicines no longer required. These measures will 

help protect the enviroment. 

 

6. FURTHER INFORMATION 

What Timolol Vision contains 

- The active substance is timolol (as maleate). 
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- The other ingredients are benzalkonium chloride; sodium dihydrogen 

phosphate dihydrate; disodium phosphate dihydrate; sodium hydroxide; 

hypromellose; water for injections. 

 

What Timolol Vision looks like and contents of the pack 

Timolol Vision is clear, transparent liquid. 

The product is supplied in a white plastic bottle fitted with a dropper applicator 

and closed with a screw cap with a “tamper-evident” ring. 

1 (one) bottle with a patient leaflet is inserted in a cardboard carton. 

 

Marketing Authorisation Holder   Manufacturer 

 

Antibiotic-Razgrad AD     Balkanpharma-Razgrad AD 

 „Aprilsko vastanie” Blvd68                                    “Aprilsko vastanie” Blvd 

Office 201, 68        

Razgrad 7200, Bulgaria     Razgrad 7200, Bulgaria 

 

For any information about this medicine, please contact the local representative 

of the Marketing Authorisation Holder: 

Antibiotic-Razgrad AD 

68 “Aprilsko vastanie” Blvd 

Razgrad, Bulgaria 

 

This leaflet was last approved in December 2010. 


